



Textiles and Apparel Solutions Centre  
The Warehouse, Brewery Lane, Leigh  
Lancashire, WN7 2RJ, United Kingdom

Tel: +44 (0) 1942 265 700  
Fax: +44 (0) 1942 670 788  
www.intertek.com/consumergoods

## FLAMMABILITY TEST REPORT

Report No.: LEHTX00747851    Date Received: 23/05/14    Date Tested: 30/05/14    Date Issued: 30/05/14

**Company Name & Address:** BUTE FABRICS LTD  
4 BARONE ROAD  
ROTHESAY  
ISLE OF BUTE  
PA20 ODP

**Contact Name:** SUZANNE McGROARTY

### Sample Details

Order No.: 135600 / 3024  
Description: Woven Fabric  
Ref/Style No.: CF740 / 1114  
Colour: Grey / Beige  
Quality: Tweed  
Supplier: Bute  
Batch No.: 25754/02  
End Use: Upholstery  
Quoted Fibre Composition: 100% Pure New Wool  
Retailer: Not stated  
Sample Description: Grey and cream coloured woven fabric

Test Method	Requirement	Result
16 C.F.R. Sec. 1610	State of California Home Furnishings Act, Bulletin 117 Section E- Upholstery Fabrics	Class I (Normal flammability)

.....  
**STEVEN OWEN**  
(Chemical Technologist)

.....  
**ANDREW HALLETT**  
(Flammability Technician)

.....  
**CAROLE SPOWART**  
(Flammability Technician)

.....  
**SIMON CHEE**  
(Operations Manager)





Textiles and Apparel Solutions Centre  
The Warehouse, Brewery Lane, Leigh  
Lancashire, WN7 2RJ, United Kingdom

Tel: +44 (0) 1942 265 700  
Fax: +44 (0) 1942 670 788  
www.intertek.com/consumergoods

## FLAMMABILTY TEST REPORT

### Evaluation of test results

The sample submitted for testing is rated as a **Class 1** material (normal flammability) when tested and classified in accordance with procedures and requirements of the Federal Flammable Fabrics Act. Therefore, this fabric meets the standards set forth in the State of California Home Furnishings Act, Bulletin 117 Section E – Upholstery Fabrics.

### Test Results

		Face	Back
Test 1	Length	SF poi	SF poi
Test 2	Length	SF poi	SF poi
Test 3	Length	SF poi	SF poi
Test 4	Length	SF poi	SF poi
Test 5	Length	SF poi	SF poi
Test 6	Width	SF poi	SF poi
Test 7	Width	SF poi	SF poi
Test 8	Width	SF poi	SF poi
Test 9	Width	SF poi	SF poi
Test 10	Width	SF poi	SF poi

SF poi – Surface flash, at point of impingement only (equivalent to “did not ignite” for plain surfaces)

### Requirements

1. Raised surface fabric: 7.0 Seconds Minimum Average or Non Ignition.
2. Plain surface fabrics: 3.5 Seconds Minimum Average or Non Ignition.

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.

Report No.: LI:HTX00747851 Page 2 of 2

